Series  GN800 '
O Al 4%

A e \ -
1 1) i
S o B T — t
e A, oy e

PE  RE
MADE IN CHINA






I #5540 4 I. FRAME ASSEMBLY

[ i
5 l\:‘Tu T M &% B Description

Machine frame

I—2 GER T ‘ Trade mark
A FE i ‘Qﬁ' ? Pulley front guard
T ]lv i - ]
1 e W gt 'rx W Pulley rear guard

R N . SR

=0 e Upper cover
J. iy - i ? o =t SO T s
' k- o 1 Upper Cove gasket

B ]
il AR Oil sight cap

I O T N T L
1—8 B D252 5 Oil seal ring 125> 2. 5

L 1—9 HEzx Upper cover(right )

_T:O‘_ﬁ_i %’, g i Upper cover gaske((r_ight) _7_*_ i
1— l_] S fi b Upper cover oil baffle(right )

B T %‘_-{wj.m' o Upper side cover(left) |

N 1—13 ?‘j_ F ﬂ[ij ) Upper side cover gdskct(ici’l—[)kk

_‘\:7_7_ Oil seal pulgl? 55 e |

1 =5 Thread guide
1--16 Cloth plate

B e ]
Cloth plate hinge

I s —7;@ fcEn ate conr a
N o | i g |
[ P Lower cover B

: ﬁnﬂ o Cloth plate latch T

E 5 _ Clot plate tach vprimg ]

- 4§ £ ] Hlﬁ{——i_ i Cloth plare latch washer kit

4 ‘ﬁ‘Tj..d_L};f'F‘_ T-Jolh Dldlt: ‘;‘;C_(‘.;![E](_‘ busf;mg e

N Y SRR s o ey |

ﬁ Cloth plate washer

i 12 18]

Upper cover( Left ) gasket

Looper shaft cap & el e
Sidc‘ (,UVC‘r(L.Cr[Tﬁ*i I e
131 | EmEm Side cover (Lot gasker ]
e E—Mf—__ * g'!'hreadig—uig_—i_-i__g.—7_7_ 3
7—]—7?_1_— | &:ﬁﬁ,‘g’ﬁj‘—\f‘]-mdd tension p(;__;_%_—ﬁ_giﬂ
B *_#wﬁ\% _I?T'_ e L Thread tension dise felt ]
ﬁ- 35 R M2y ] e Thread tenxacm__‘ﬁ e T
= e ;_'7; Eigps ~ . g g spring howsing. ]
e SRREETIGC - e Efiing o
1—38 | V5 28 He 8% 1 ! Thread tension spring retainer
e ]



5 % = M & B Description
Ref. No.
1 —39 2k i R Thread tension nut
1—40 Rt ERAR (5 £8) Thread guide(for GNE—25) R
1—40, A=) Thread guide(for GN6—3.GN6—1)
1—41 T ER Y R Thread guide Regulator{for GN-—5)
1—42 % Bottom tray
43 8 R Shockproot cushion
1—44 hiHEC Qil reservoir
1—45 S 2 Oil seal ring
1—46 Hleth Oil reservoir gasket
1 —4T iR DA Qil pipe set
1—18 TEg B CHED Front cover (left) (for GNG—3)
1—48a TR ) Front cover(left) (for GN6— 5,GN6— 1)
144 B ¥ e (hLgk) Front cover plate{for GNE—5)
1—49a A S G e (= U g) Front cover plate{ for GNS—3.GN6—4)
1 =50 IR Front cover
1 =<5 ESHE L Front cover Loc}zg;-ng fastener tongue h
1—352 BT S 7 e aE R Front cover hinge pin ]
iy BiE AT EH Front cover lower hir;g,e
1—54 RS Front cover hinge spring =g
L—5h RS ol Bk Front cover Locking fastener
1—56 S Model plate Clias
E—157 ik Trade Mark piate
1—58. HEE Thread guide tube =
GB70—60 M6x 8 EEaeicl-£1 Hexagon socket screw M6 X § - O
GBBE— 66 M58 HIES - 43) Counter Sunk screw M58 B
GB6Y— 66 MG X 14 Bk B ET Half counter sunk screw MBX 14 i
GB73—68 M5X%5 EeEmET Headless set screw M3 x5
GB73—66 Mo X8 FERE Headless set screw M3 8
GB73—66 Mix 14 B EMET Headless set serew M3 > 14
GB52— 68 M5 75 g Hexagon nut M3
GBs2—66 M6 7 IR A b Hexagon nut Mg T
GB39—66 M3 FE Lt Square nut M3 o
GB848—#6.5 v E Washer 5 B
GRIAT—G5. & s Washor &
2 X6 R AEl _ Madel plate rivet B2 6 =
GBI19— 65 b6 < 18 el R T O
- GB'éI_)H* 56, 8 AR B AR T B ”"i-s.[-J-ring Washer 8
GBY9— 66 M2.5% 15 3 AR YT Counter Sunk Wood screw M2, 5% 15 T
GBY9—66 M4x 15 Itk AR ET Counter Sunk Wood serew MA X (5 i A
GBB5—66 M3 x 4 el £ L T | Cheese head screw M3 < |
| GBG65— 66 M35 il £ 3 24T — T Cheese head Serew M3 75
 GBES—66 M4 4 el &) 3 BEET i | Chooto head serew M
GBA5— 68 MAx 6 il A Sk ey Cheese head screw MA %6
| GB65—66 M5x 8 bl ) 3 T Cheese head screw M5 % 8 e
i GBB5—66 M5 X 6 Pl 4 L T Cheese head screw M5~ 6 -
 GBBE—GA M3 10 ik sk T Cheese head serew Mo+ 11 |
| T GRE5— 66 M5~ 14 o i 3L 2T o screw B a
GBE5—66 M5 16 b bk T Cheew head serew M5 x 16|
GBE5—66 M X 18 e} e S 4T i Cheese hezl-t-l_;;n;w M5~ 18
GBBH—B6 Mb 25 [l 4k k- T Cheese head \Cr'ew M5 ¥ 25 ‘
| GB65—66 M68 PR Sk W4T Cheese head screw M6 x 8§ S|
P4 x5 ET Rivet 1% 5

PRI, ) L SOV



H5x14
",

U ?ﬁ?




T. R FES

MAIN SHAET &. NEEDLE BAR ASSEMBLIES

. 14 5 S ——
=1 g4 Traveling needle guard
- B e Needle thread guard
- 2223 HEE Chain stitch needle rhrea;j guard .hracket L
2—4d GEER A E R Chain stitch needle thread guard o
= 5 FLEN Needle |
26 Tk Needle halder (for GNE— 5). |
i 2 —Ba ks F i d N.ecd‘tc holder ( for GN.ES —1)
i 2 bb =8k Needle hoider (for GN&— 3)
- 27 NEER M S 4 Thread retainer spring bushing
2= N HE A Thread retainer spring
20 R Thread retainer plate
2—10 I B A Thread.rcluiner bracket o
B B M IR Needle bar bushing (lower ) ]
2—12 - Needle bar -
2 l.i. AR Y Needle bar (;c)nrleczjng pin )
B 2— 14 EHFERE H Needle bar connecting piece -
i 2-=15 EI 7l S Needle bar vran}:.
[ 2—16 ALY Needle bar link ]
=il A LER Needle bar bushing (upper) ]
2—14 FAF LB ;. Needle bar upper bushing end screw 7
B 2—19 IR RS Upper shaft bu.;l_ling(fron.{)
T g —-20 7 - iy i Upper shafi bl-anccr
- 2—21 I Uppé.r shaft e N
2 _:22 4% Upper shaft rocker N
2523 Y Rocker pin |
o 2 _-,'-21 IS PR ] Upper shaft bushing(rear) -
B 2- 7 B s 18 Oil seal plug . .
B ;_; 26 e FEFTIE T Needle bar connecting rod o n i
9:_ 97 [k e b Upper thread guide 7 =
[ PR N il "5{1‘?}27 7 Middle “1.1?:-[‘.-1@:\;1;- o
o ek NedOE AR Tover i
= 4 Nain shaf -
;/:; 31 ¥ 3141 iy e Main shaft balancer
232 BRI Main shatt was;cr(rrc;lr) T




P

i B ER Description
2—33 b1 Thrust ring
2—34 T ERHE Main shaft end bushing washer
2—35 Pl AR Main shaft end bushing
2—36 Pl e Qil seal ring
2—37 W Pulley \.
2—38. Ei Hand wheel
GB65— 66 [ H: L aRET
M35 Cheese head screw M3 x5
M4 x5 Cheese head screw M4 x5
M4 %6 Cheese head screw MA X 6
M4 10 Cheese head screw M4 > [(
Mbx 12 Cheese head screw MSX 12
Mb X 11 Cheese head screw M5 14
M4 § Cheese head screw M4 > 8

QBZF7T—72 M5 14

B O] 1[04 sk 6T

Ball head screw M5 14

GBT0—66 M6x14 N AT Hexagonal socket screw M6 % 14

GB29—66 M4x 16 o L L A H sl ey Hexagonal slotted head screw M4 X 16
GB34—66 M4x2.5 pagiif: S8 Hexagon screw M4 x 2. 5 =
GBBEY-66 M2x4 Pl R ET Counter sunk screw M2 < 4

M3 x 8

Counter sunk screw M3 % 8

GB73—66 M3 x3

TR ERET

set sere M3 3

Mb x5 Headless set screw M5 x5
M6 < 5 Headless set screw M6 < 5
MG x |6 Headless set screw MS;" 16

QBZF50—72 M4x8

i dLET

Ball head screw M4 x 8

(R P] o HLET Rivet 3 x 3

|3 4 Rivet ¢34

M4 x5 Rivet (b4 > 5 E |

DA% 6 S River 4 vb Terhe:

80201 12>32x10 Shk Ball bearing z» 3210 ‘

80202 i.';T*L%X £ Ball bearing 1.};35‘% ¥

80200 10x30x9 Ball bearing 10 30> 4 |
_“5264i,’MK 14 18% 13 iR s , VNecd]c bearing 14> 38 13




m 1-054260




. X5 ¥ 465 STEE AT A ¢

Il . FEED,FEED BAR LIFT,AND STITCH LENGTH REGULATOR ASSEMBLIES

] - Ref. No. P Description
3=1 AR ik Throat plate support
3—2 AR (JER) Throat plate(for GN6—5)
3-—2a RO, = s Throat plate(for GN6—3, —4)
3—3 1LER /NE AR Throat plate stitch tongue(for GNf—5) E
3—3a P2 R Throat plate stitch tongue(for GN6— 4)
= 3—3b e NEF R Throat plate stitch tongue(for GNG—3)
3—4 ERLA CTLED Main feed dog(for GN6—5)
3—da pey =57 M Q1 B ) Main feed dog({for GN6—3,—4)
35 ik oA Differential feed dog
3—6 Bl 8 1 3 Oil seal plate outside) i ]
32T 57 i1 e e B Nylon oil shield
3-8 577 i P 76 b il seal plate (inside)
3—9 HFt it o0 35 Clutching needle eccentric spring leaf
i 3— Vl 0 R AR Clutching needle eccentric 7
3=11 FFEL H o B Push button stud spring for clutching needle eccentric |
3=12 HFEL e AT S Clutching needle eccentric push button stud s
3—13 R R R ~ Feed coneceting rod
3—14 IR Feed eccentric il
3—15 ;E o oL A Feed eccentric bracket |
=T T AR Wing washer o
3—17 15T o R Bl £ B ] Feed eccentric bracket shoulder screw
B 3—18 fiy S e Feed shaft end cap
3—19 JEEHE Feed rocker S|
320 Rl E [E Feed shaft thrust collar )
[ s—a 2 ) Feed shaft
i 3—22 T4 21 A D o Feed bar regulating eccentric stud
§=23 TR A B (L Tl 5 ) Feed bar regulating eccentric stud thrust collar
3—24 VARS8 G o Feed bar regulating eccentric stud slide block
3—25 o R il 3 ke Cover for 3— 24
3—26 PERL T ‘ Main feed bar crank screw 4
3—27 BB W T Main feed bar crank (for GN8—3,—4, —5)
3—28 A4 it K Main feed bar slide block ]
3—29 B Main feed bar
3—30 EEh e Differential feed bar
3—31 ARl e Feed bar support (right )
T o 4 B Feed bar support(left) i T
3—33 5 A H bk Feed bar lift slide block
3—34 18 L Feed bar lift eccentric
3—135 = o)y A B Differential feed bar crank
3—136 i e e g}mﬁﬁ: Feed shaft bushing(front)




R Ref. No.

By

Description

3—37 520 i A Sliding guide for 3— 35
3—38 22 a4 AR Coevr for 3— 35
3—39 g — Differential feed bar link
3—40 # E AT il Differential feed handle spring
3—41 LG RET Serew for 3—40
3—42 LR T ERERE Differential feed handle connection screw
_LS— 43 2 s T 1 Differential feed handle crank
34 ZENRF 3R Differential feed handle stud
3—45 IR FaE Bushing for 3—44
3—46 2 BAR TR ET Differential feed hanndle regulating screw
3—47 ZART Differential feed handle
3—48 2 5 2 B PR o7 i BF Stop nut for 3—47
3—49 3= £h 2] B BR v Al Differential feed handle stoper
3—50 P EhZ AR Differenmtial feed scale plate
3—51 = EhAR F R R A Adjusting screw for 3—47
GBB5—66 M3 X5 B4 SL T Cheese head screw M35
M3 6 Cheese head screw M3 6
M4 x5 Cheese head screw M4 x5
M4 <6 Cheese head screw M4 x 6
Mé;{ 8 Cheese head screw M5 X 8
M5 10 Cheese head screw M5 10
M5 12 Cheese head scr-ew M5 12
M5 14 Cheese head screw M5 X 14
M5 X 25 Cheese head screw M5 25
GB68—66 M2x4 Ry Ol Headless set screw M2 4
M2. 58 Headless set screw M2. 5§
M1 x 8 Headless set screw M4 X 8
GB18—66 M4X 14 FaviiE Sl | Hexagon screw M4 14
M4 <6 Hexagon screw M4 X 6
GB29—66 MAXT Vay: b gLt Hexagon ‘slotted head screw M4 X 7
M4 8 ] Hexagcma-l slotted head screw M4 > 8
GB52—66 M4 Faviil 53 Hexagon nut M4
M5 Hexagon nut M
GB73—66 M3X6 e g AT Set screw M3 6 g
M4 4 Set screw M4 4
_Mf1><5 Set screw M4 x5
M4 %6 Set serew M4 % 6
M5 % 6 Sel screw M5 X 6
M5x 10 Set screw M5 10
M5 X 12 Set screw M5 12
QBZF50—72 M4x8 BRTE /D B EE Sl T Cheese head set screw M4 X 8
i GB97—66 @3 @6 g Washer (6
GB8Y6—67 4 H I E Snap ring 4




AR -
Bt o
@.j el
e L) T =
@ 4| e et WG
s p
9
NG

‘@@\o R 67-€ &
¥ 8-¢ .
: mln_@g e

SW m 9z-¢ 9499 _‘a &\ B #
7589 ‘@/ e
Frre 989
€75 ‘%.
Z €L
’ﬂv 75 @ﬂ,mz i
& @ ol Y 989
. nD-W‘ 8 o
TP Q) Ee
" 6l-§
= R



V. 3G ERER #

.

PRESSER FOOT ASSEMBLY

l’ﬂ 3 L% Description
Ref. No. !
SRR S
§-—1 AT T Presser fool lifling handle
4-2 IR T Pin for 4—1
4—3 M- oY Spacer for 4— 1
44 17 WF D AT {';rcsser foot lifting pin
4=5 HkF Iy Presser fool lifling bar cap
4—6 M T peeire cemseinaggrs
s . Freseibsoutom ]
“ 1—8 IEET “ Presser bar
{4 1 B e Presser foot guide block
14—10 MBI B CRER) Presser foot arm{for GNG —3) :
77”4— i-{;a RS, 2 sk Presser foot arm{for GN6—3,— 1)
=11 B ' " pRssec R
119 H T Thread cutter{upper) ) -
4—=12 7, FETIC ) 7 Thread (‘utte;ht;wer)
4—13 T S B Presser foot(for GNE—5)
1— .l 3a P £ TE B RS #t Presser foot(tor GNE—4)
b _-;:1 ab CERTEMT AR — foot (for GNE— 1)
:I —13c 2k s B R - Prés;cr fuol(fur‘ (.yr\hfZ)_
-~ 14 T RS H—}E{ ” Presser foot fabric guide plz;em -
f— 15 2k /N Auxiiary presser foot{for GN6—23)
4—16 IR ET Hinge serew for 41— 15 N
{—17 2R T 1 7?pr1'ng for 4-—15
;I —“1-8 H Bﬂ]hﬂ% N o Pl:é;;; 7!‘700[7 holder s-}ia.r;ng leal
.1. 19 fﬂﬁi}i{w;]\ l;l . Presser fool stitch to‘ngue(f;:r GNE—D5)
1—19a S PUER S O Presser foot stitch tongue(for GN6— 3, —4) ;
4— e TERHM N & Presser foot stitch tongue(for GN6—2)
1—20 FERE S Presser foot shaft ﬁ
| 1—21 F B ] Pre;s:crif;tﬁting arm -[.hrus.t \:0”;7” ]
14— 22 o LA Presser foot lifting arm
1—23 IR 8 i Presser foot lifting hook
4—24 f{TJ—[{ﬁHIHHm Presser foat lifting le;er
4—1 25 i B Pre&;fjoo-t shaft bushing
1— 26 Fi F LR FF PR o7 A Presser foot lifting lever stoper




Ref. N F 2 Description
4—27 e He B o Presser foot lifting spring
74*28 AR B i Presser foot arm ferrule g
4—29 AN HE Presser for spring
GB65-B6 M3 <3 [FF: ke 5 Cheese head serew M3 x 3 M
M3x6 ; Cheese head screw M3 6 E
M4 % 6 Cheese head screw M4 x 6 i
M4 X 10 Cheese head screw M4 > 10
_EX 10 Cheese head screw M5 < 10 0
M5 14 Cheese head screw M5 % 14
& MG x [0 e Cheese head screw M6 > 10
GB70—66 M5 16 LEasiit 9] Hexagonal socket screw M5 x 16 —
GBEE—6B6 M2.5x5 UL URET Counter sunk screw M2, 5% 5 ]
B NE 10 O0 L BEET Counter sunk sl'crew M3a610 =
_(5-8?75—66 M5>8 EEMLET Set screw M5 % 8
GB73—76 M2x4 EiEmer Set screw M2 x4
e MSXZUL Set screw M5 x 20
__6343 765_ E A5 HE R Hexagon nut M5
7(_;7159? = Sé 5] Bl - Washer {3 N
DB i Washer @6
GB8BY—67 2.5 H R Snap ring $2, 5




Tozxg W
£Lao



v.t7) AN

V. TRIMMING KNIFE ASSEMBLY

Relf] EU Tk AW Description
5—1 7] Upper knite
5—2 i FITEE T Upper knife bracket pin NEEY
5—3 Erm Upper knife bracket T
5—4 WAL Up{)er knife holder
5—5 FJI Lower knife
5—6 F7152 Lower knife bracket
5—7 F I Lower knife bracket spring
5—8 [ J) 8 5K Lower knife pressure adjuszing:;;w =
5—8 RPIEET S Lower knife spacer
510 N 7] HEAR Lower knife presser plate e
5—11 TLEL 7] M 4 Upper knife breacket crank (for GN6—5)
5—11la JIH R, S Upper knife bracket crank (for GN§—3, —1)
5—12 WAk hE ] Upper knife shaft bushing (front)
5—13 1 T1%h Upper knife shaft
5—14 b I B Upper knife rocker
5—15 JIFTHEAT Upper knife link
5—16 (WIE N Lower knife bracket
518 Lt ES IR Knife spacer presser plate(for GN§—3,—1)
5—19 T 2% 1 Knift spacer presser plate (for GNE—5)
GBY95—66 M3 3 |64 A 3k B ET ‘Cheese head screw M3 3
M4 x 6 Cheese head screw M4 X 6
M4 < 8 Cheese head screw M4 x 8
M5 % 8 Cheese head scréw M5 x 8
M5 10 Cheese head screw M5 x i0)
GB70—66 M5x10 A7 s Hexagonal socket screw M5 10
M6B X 12 Hexagonal socket screw MB X 12 i
M5 % 22 Hexagonal socket screw M5 % 22
GB68—66 M3x1 I3k ST Counter sunk screw ;Aéx4
GB29—66 MA1x< 18 F T s Hexagonal slotted scrwe M4 X 18
QBZF50—72 M4 x8 ST Cheese head set screw M4 < 8
GB117066 4x20 T3] 4 4 Taper pin 4 20
i 6 HE Rivet ©4> 6
¥






VI 2R {4 VI. UPPER &. LOWER LOOPER ASSEMBLIES

AS]‘I' 7 4 v = 5
[-’c:lfI I\jo ’ ESEA | Description

Lower looper

L L
il
el L A Y — =1s
7 ] f"ﬂ‘ﬂ‘:l (H#) Lower ﬁuaper rocker fur ((Jl\ 6—3)

f PR mwer Iooper rocker
i.ﬂlr:f:'{?f,%\ t Lower looper mread (ake-—up

“*-—*"—Jr‘ e e o ]
l()Wer looper shaft

|4k

Bali crank friction washer

Looper ball crank (for GN§— 5
Looper ball crank(For (NS — 3 ~)

IR R B C
J"fi’fﬁﬂrﬁﬁi:

‘ l Looper link guide fork

Upper lo oner

Upper loc
3 _l_ Upper locp mdc buahmg

F@)}Eé{ ; Rubber ring fu.i— - _7“

| i - .
| Upper looper guide ofl wick

l Taper hold thrust washer

UOpEr \ovocr s-lic!e bar pin

L : e | Upper luomr mullmnfb lever ——
L RIS 5 T [ Urper Tooper shani “:: |
73? = | Rtk - _J__ Upper thread  guide — L
6—22 | RN Lower Iooper thread tal(dm er
628 i *%—{M =  Upper looper thread take— up Sl

Upper Ioop:r thread take—up lever

"\dj\'stab]e thread gu:de(}eft)

Adjustable thread gmde (rwh )

GB65— 66 Mix6 J |’/HTJ\»M41’H:I.
M5 % 8

MA465 (heese head screw M4 M4X a

MA6] (}'ecse head screw M1 x i gy .
M3 x 6 Cheese head cad screy M5 6

OQBZF8—72 M4x§ ‘—I‘ Bk I s ) £ 388 LR | Ball head cap screw MA % s ]
| GBis—66 Mox1z | . SR L ———
i U W, l%_QT?fi s L iTge
e hEE ] N
MS X112 1 | Hexagonal socket screw M6 12
T Ghes— 66 MAx6 | ﬁﬁ%@%ﬂf_ggq__kgh_“gﬁ‘ nggg:gj;fgg731x6__4ﬁ__ i::::
GB73—66 MAx5 e L | Set screw M 125
M4 X6 i S Set screw M A x 0 - =
M6 10 . '_ETZEIKETTB R =

QBZF50—70 Md4x8 ﬂ(‘[ﬁf/}\[b}lﬁ{ﬂ;ﬁﬂﬁﬂ%ij a J Cheese head set screw M4 x 8




el

<84789

VW
ZL-084749

TN

0L49

QxPIN
£Lgb




VI. 4% ST ¢

VI. CHAIN STITCH LOOPED ASSEMBLY

RFf}J ;;U E 4 Description
_—?— 1 £k 2 B Chain stitch looper
7—2 FEAR Bk £ 4 Chain stitch looper thread take—up lever
=3 HRER 5] M SN il Chain stitch looper driven crank
71 2R i b Positioner — for 7—3 &
7—5 LR L) FE A Chain stitch looper link
7T—6 S L) Chain stitch looper shaft
—? -7 B 2R ) i H s Chain stitch looper avoiding eccentric e
78 LR L)k ~ Chain stiteh looper avoiding slide binck
7—9 BRI Y Chain stitch looper avoiding fork
7—10 e i Bushing for 7—9
7—11 i AR Washer for * |
T—12 FEZE ) B e Pin for 7—8 |
7—13 AR R Chain stitch looper thread guide |
7—14 BEER TR 2R Regulating bracker . S
GB65—66 M4x5 o8] 4 Sk b AT Cheese head screw M4 x5 _
M4x 18 Cheese head screw M4 % 18
M5 > 8 Cheese head screw M5 8 N
M5Xx 12 Cheese head screw M5 x 12
GB52—66 M6 22 AR LS Hexagon screw M6 x 22
GB70—66 M1 10 S s Hexagonal sockel;c‘rew MAX 10
M5 14 Hexagonal socket screw M5 x 4
GB73—66 M4x5 g Set scew M4 x5
7M4><6 Set screw M4 x 6 |
GB8AB—66 1 I Washer 4

(65359

Washer 5




7-10




VI R 4E 1

VII. LUBRICATION ASSEMBLY

f e Description
Ref. No.
g8—1 T A B i Qil splash pipe
-2 T4 R e Oil tube clamp
8—3 e i Oil tube(long)
§—4 HECE 0il tube{short)
8—5 BOH R ey Oil tube screwed joint
8—=6 it Oil supply bushing
8—7 B 1 A e One—way pressure valve spring
8—38 HIETS SRR 0Oil pump worm i
8—9 HIERL R Oil pump worm gear
i 8—10 M E ¥ 5 Oil pump shaft
8—11 FLETRE Qil pumu body
8—12 R S T Oil pump outer rotor i
8—13 T N 5 Oil pump inner rotor
B—14 b T Oil pump rotor base
8—15 MHEFE Oil Pump lower cover
B 8—16 il 5 1 % (il pump filter screen a
8—17 T 5 1 o] Oil pump filter screen retainer
GB65—66 M3Ix8 (B8] L 5T Cheese head scew M3 x 8§
i M4 x5 Cheese head scew M4 % 5
M4 % 18 Cheese head scew M4 x 18
GB73—66 M4 4 HE B Set scew M4 x 4 o
M4 8 Set scew M4 x 8 l
M5 x4 Set scew M5 X 4
M5 x5 Set scew Mb x5
M5 > 20 Set scew MBH < 20
0339—66 M3 ik 3 Square nut M3 n
3 B Ball <3
D x5 BYET Rivet v.>3>:5
GB119—66 ﬁ>2/1() [E8] 4 Pin ®2 % 10







K. =.00. ALEHESRAN
I . TABLE STAND ASSEMBLY FOR MODEL GN8—3,—4,—5

5 | R o
Rt Mo A B Description
g—1 L4 Table |
9 Hl= Drawer 1
9—3 o Drawer rail 2
9—4 & H fé‘: Waste chute 1
9—5 H LA e Motor Pulley ]
9—3 EL kL] Table horizontal strut 2
§—10 £ R TR Washer for 9—9 1
2:11. 00A) M) Side frame(A) 1
2l i) B B Side frame(B) 1
2.5.1. 4 SRR Waste chute hook 1
2. 1. 2. 0(A) BEEY (A Horizontal strut(A) 1
2.1.3.0(A) PR MR RS (A) Pedal Shaft(A) 1
2: 133 B FU L 1 LR AR Pedal Shaft stoper nut plate B
2. {48 AR Side frame mat |
2: Jged'G & b Table Washer % 4
H—=5 VL B A Pedal 1 2
JJ—8 B T i Pedal hinge 2
JI=7 375 4R Aol Pedal Shaft 9
-3 b A A B Pedal torsion spring 2
J1=9 B B AR Pedal mat )
JI—10 [ Chain |
JF=12 R Chain hook i 1
SGFC370W —2P 2800/ 4§47 JEIA AR L . | Cluteh motor ' |
YZ A 0.5/4 % 28/0.15 500 {k | fEERKEILAS | Power tine 1%
GBI003—80  3BO0WI5A = AT S 8 R Three— phase socket i 1A}
04 (900mm) AT V —belt |
i ) IS Mini Switch® |
GB14076 M8 < 80 D 3Ly S AR Round head square neck bolt M8 x 80 7
GB30—76 MB8x 186 LA Hexagon head bolt M8 x 16 2
M8 x 20 S Hexagon head bolt M& > 20 4
M10 % 55 7 friE R Hexagon head bolt M10 > 55 4
GB52 — 76 M3 75 R RE Héxagon nut M8 11
GBH5—76 M8 [ £ 3L LET Cheese head screw M8 ln
GBE6—T76 M8 20 FRIE] | 4 L Ball face cheese head screw M3 x 20 l 1
GBY1—76 2 16 U Snap pin 2% 18 K
GBYZ—T6 10M T A Spring washer 10 ‘ 10
GBYT—76 M8 s | Washer 8 1Ir 2]
GBY7—76 M10 g Washer |0 ] i
GBYY—T6 4% 14 T Half Round head wood screw M4 X 14 | 7
GBY9—76 6 x 30 EA BN £24 | Half Round head wood screw MG % 30 I 4
GB100-76 4 0 I e AR Counter —sunk wood screw M4 > 40 4
GB8A8—T76 M4 N Spring washer 4 1




3B0VISA

360YI5A

Lo i
= @

@




X H—ERIRE N

X . Thread Stand Assembly

S EE Beseripiion i
Ref. No GN6—3 | GN6—1 | GNB—5
XK —01 20 [ 4R Thread guide set plate i I |
XK—02 W MR L) " Two hole thread guide 1 2
XK—03 fo Ak ersy Thread guide tray 1 ] 1
XK — 04 BLER SR 2 One hole thread guide 3 3 '%_
XK—05 (B2 Upper shaft ] 1 1
XK—06 s R Y sk Middie thread guide joint 1 1 1
XK —07 i £ Middle thread guide 1 1 1 |
XK—08 IRNA 3 Lower sf;fz 1 1 1
XK — 09 E=q%ika] Thread pin g 4 5
XK—10 2R A E T Thread positioning joint 3 4 5
XK; 11 ESF 5 Thread tray 3 4 5 N
XK—12a SR Tk Thread pin joint e 1 1 ¥
XK—12b 2 [ FT 43, Thread pin joint |
XK—13 L5 s Thread stand 1 1 |
76352—76 M5 25 0 B Hexagon nut M5 Ir ! 1
GB73—76 M5x6 i R T Set screw M5 X 6 2 2 2
gbB6—76 M4 X6 BRIG AL BT | Non—cheese head screw MA X § 1 I |
GB73076 M5x8 T ey Set screw M5 % 8 =1 3 4 5
GB7T3—76 M5x% 18 T A T Set screw M5 x 16 | 1 L
GBT3—76 M58 - L Set screw MBX 8 1 ! 1
GBI00—76 MBx25 IS . £31 Counter—Sunk wood screw M6 % 25 3 3 3
GBB48—T76 3 N Washer 1 I ! i
P



6884§~T8
5




